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Item Part No. 

1 G5501.55 

2 G3101.02 

3 G5501.53 

4 G3101.04 

5 G3101.05 

6 G5501.51 

44 
Description 

Fuel Level Gauge 

Fuel Tank Cap 

Oil Tank Filter 

Tank 

Bolt (M6x20) 

Gasket 25x6.3 

Parts Information: 

Generator 3100W 230V 7hp 
Model No: G3101.V2 

Qty Item Part No. 

1 7 G5501.49 

1 8 G5501.56 

1 9 G3101.09 

1 10 G3101.10 

4 11 SNB.S 

4 12 G3101.12 
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Description 

Oil Tank Rubber Gasket 

Fuel Cut Out/In Valve 

Muffler Gasket 

Spring Washer 

Steel Nut MB Zinc 

Muffler Ass'y 
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Qty 

4 

1 

1 
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2 

1 

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice. 

There may be alternative versions of this product, please contact us should you require this information. 

IMPORTANT: No liability is accepted for incorrect use of product. Spare parts must be fitted by a competent person 

WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim. 
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Parts Information: 

Generator 3100W 230V 7hp 
Model No: G3101.V2 

Item Part No. Description Qty Item Part No. Description Qty 

13 G3101.13 Motor Stand 1 38 G5501.18 Switch, On/Off Rocker C/W Cover. 

14 G5501.38 Carbon Brush(c/w Holder) 1 16A/250V - Tl00/55 

15 G3101.15 Motor Bracket 1 39 G3101.39 Cross Head Bolt M4x8 

16 G3101.16 Bolt M8x16 2 40 G5501.22 Voltmeter Cover 

17 G3101.17 Terminal 1 41 G5501.21 Voltmeter 

18 G3101.18 Motor Cover 1 42 G3101.42 Protection Cap 

19 G3101.19 Cross Head Screw M5x12 2 43 G3101.43 Protector 

20 G3101.20 Cross Head Screw M5x16 2 44 G3101.44 Socket 

21 G3101.21 Pressure Regulator 1 45 G5501.27 Cross Head Screw M4x12 

22 G3101.22 Bolt M6x170 4 46 G3101.46 Support Frame 

23 G3101.23 Bolt M8x240 1 47 G3101.47 Wheel Axle: Hollow, Black, A-Clip 

24 G3101.24 Rotor Ass'y 1 

25 G3101.25 Stator Ass'y 1 

26 SN8.S Steel Nut M8 Zinc 8 

Fitting (L:530Mm D:12mm) 

48 G5501.01 A-Clip Dia 3.2 x 5mm 

49 G3101.49 Wheel,Fixed Plastic (D:150 W:33 B:12) 

50 G3101.50 Bolt M6x12 
27 G3101.27 Shock Absorber Foot (A) 2 

51 G3101.51 Muffler Side Cover 
28 G3101.28 Shock Absorber Foot (B) 2 

29 G3101.29 Handle Support (A) 1 

30 SN8.S Steel Nut M8 Zinc 2 

52 G3101.52 Engine 

-- PWM2500SP.E28 Spark Plug (F7RTC) (Not Shown) 

31 G3101.31 Handle Support (B) 1 
-- G3101.52-02 Ignition Coil Ass'y c/w Pick Up Coil 

(Not Shown) 

32 G3101.32 Bolt M8x28 2 
-- G3101.52-03 Recoil Starter (Not Shown) 

33 G3101.33 Bolt M8x38 2 
-- G3101.52-04 Carburetor Complete (Not Shown) 

34 G3101.34 Handle 1 
-- G3101.52-05 Air Filter Complete (Not Shown) 

35 G3101-V2-35 Frame 1 
-- G3101-V2-35 Frame (Not Shown) 

36 G3101.36 Panel, Back Cover 1 
-- G3101-V2-37 Face Plate (Not Shown) 

37 G3101-V2-37 Face Plate 1 
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